This Master |llustrated Parts List gives the
name, number and interchangeability be-
tween engines, of service and replacement
parts which were used on or are presently
available for installation on the listed
chain saw models.

Information about the List and how to use it

will be found on the back cover. Read the
information before you start to use the List.

No.




3-25, 4-30 SERIES
ENGINES

PRE-CLEAMER

FILTER
SNORKEL
AR CLEANER
S5z, \

Figure 1. Model 3-25, 4-30, 4-30A, 47 and 73 Chain Saw Engines



3-25, 4-30 SERIES

ENGINES
FIGURE 1. MODEL 3-25, 4-30, 4-30A, 47 AND 73 CHAIN SAW ENGINES.

FIG. & UNITS USABLE
INDEX  PART DESCRIPTION PER ON
NO. NO. I 2ovg s 8- ASSY CODE

Code: ‘A" indicates parts used on Model 3-25 engines.
‘B’ indicates parts used on Model 4-30 engines.
“C” indicates parts used on Model 4-30A engines.
“D'’ indicates parts used on Model 47 engines.
““E’’ indicates parts used on Model 73 engines.
‘‘All’”’ indicates parts used on all five models.

1-1 102130 Screw - Hex hd 1/4-20 X 1-1/20n. 1g . cvvvvviennninninnnenninns 3 All
-2 103266 Screw - Fillhd 1/4-20 X 3/4in. 18 ..o cvvvvercanensnrentnnssnas 1 E
-3 101143 Nuti=tR e/ dcd0 bbb o b e (8 b i e kel 3 All
-4 18761A ClAMD: osimansemas i S s i e R e R R e 1 E
-5 28213 Frame Assembly ......... T e e e ez 1 ABCD

47333A Frame and Spacer Assembly .......ccoiveiiiinienrineivnanans 1 E
-6 101998 Screw - RAhd 1/4-20 x 2-1/4in. 1g .vovvvnrrnnnrennneinnnnnn. 1 A
101993 Screw - RAhd 10-24 X 1-1/2 0. 1g . ..oooveninnniiinnnnnnnnnn, 1 CD
102765 Screw - Hex hd 10-24 x 1-3/4in. 1g ..cvvvvrernncennnnsncnssnn 1 BE
-1 28052A Lockplate: ooqoais vasiyaeiid s s S s e e e e e 1 E
-8 28606 A Support Assembly - Handle bar ....veveveeicnerosrrannsanenss 1 E
-9 101994 Screw - Rdhd 10-24 x 1-3/4in. 1g .....cciiieiiennninnrnnannan 2 AB
101993 Screw - Rdhd 10-24 x 1-1/2in. 1g ..e.vvvenvnnnanns 2 CDE
-10 101997 Screw - RAhd 1/4-20 X 1-3/4in. 1€ cvvvvnervnnronnnnns shatalinn s 1 All
-11 101191 Nut = Hex 10224 i vv e s s e sinsinie wsdiareis acnth aiate S 0a 0 eta o'e 1 All
=12 101326 Nut = Hex 10=24 ... inauimes sias e baiiee e seise sivimiela e e 1 BCD
101191 Nut - Hex 10-24 ......... 1 AE
-13 19224 Grommet - Frame (Used only with original Frame #19225 and
original Housing Assembly #19100A - Both no
loniger atailable) o s s sioyinesm s aeesisaaan s 1 A
-14  28316B Fan Housing Assembly ...... Ahr el el it ey 1 All
-15 101913 : Clp = BOTINE i chimiviee sl vis i viaaizae 1 All
-16 100004 : Washer'~ Plain 1/4 d:  coienvodsiiinsiss srsls shitsnpitmanss 1 All
-17 28049 ; Spring - Ignition shut off ........ciiiiiiiiieinerierannes 1 All
-18 28048A ? Shatt = Ionition SRUE OLF L v s s mo b wnsaiain i o 42 1 All
-19 101988 Screw = Fil hd 10-24 X 8/B- 0. 18 i vcivosiran asniensiaimesoseos 1 All
-20 101194 Lockwasher - No. 10 ....vcvvvannnnn 1 All
-21  19007B Guard = SaWdUSt .o oie s wisiinivnsiiels suiseateatess asiae i (s vincniee 1 All
-22 101988 Screw - Filhd 10-24 x 3/8 in. Ig o eenevvinninneneananaeennns 2 All
-23 100002 BT R e e o Ly e S e Semesiprer o 2 AB
100003 Wasgheri=Plain No. 10a v coimonmies vivssiieaio e 2 CDE
-24 101191 Nut - Hex 10-24 ....... Sy 1 All
47282 Muffler "ABSemMBIY 2i..vunicimn i aieas i waeiie s anssise s sieia s e o 1 All
-25 102172 Screw - Hex hd 1/4-20 X 4 in. 1g  ...uvvrnnmnnnerennnennnn 2 All
-26 28341A ; Liockplate «..iiivannis R e e e e e O e el 1 All
=27 28822 i 5 o T ) R R e L S o 1 All
-28 28505 ; Bottom - Muffler .....cv0vvvnns e AR R e S R W e e 1 All
-29 47595 ; Baffle Assembly - Muffler ..........ccoviiviennnenauanns 1 All
-30 28798 Top - MUEler; ivoesecaviasavssaaivi A s e : 1 All
-31 28501 Gasket - Exhaust ....... T R e e e R e e s 1 All
-32 19851A shroudi=Cylintderi s soaa i oo 1 AB
28226A pelvby b e el eh i1 3 a3 N RS SR e s I S 1 CD
28782 Bhrond = Colnder: o o b e i e 1 E
-33 19696 A Cover /Assembly — Spark PR vow v mivens s vai i 1 All
-34  28222A Jacket o CYMNAer (oo vmseiie e e e e 1 All
-35 28750 Air Filter Assembly .cvuvevvrennienis R R e o R er 1 E
19792 Filter Assembly - Pre cleaner......c..oeeieiiivenivassnavanas 1 ABCD
-36 19788 . Body Assembly - Pre cleaner....vvvvvevrnaansnnne wi ey 1 ABCD
=37 19791 ; Air Filter and Rod Assembly ....ovuurninirenrnnnianannnss 1 ABCD
-38 19483A 4 ’ Filter Assembly = BT niaies bk foai e tian i sy 1 ABCD
-39 19793 { ; Rodi - AlrHiMer v iiusibeinildimamioi wsn maarie 1 ABCD
-40 101191 : . Nut-Hex10-24 ............ T e P e 2 ABCD
-41 19510A . Retainer - Air filter ..........00nt. R e e e e 1 ABCD
28623 Snurkel FAARAS LoD v S LN B SN e rana e e Alternate BCDE
-42 103385 P L e s o e A B R B i~ el 1 BCDE



3722, 43U SEKIED
ENGINES

Figure 2. Ignition System, Flywheel, Crankcase Cover and Rotary Valve

)



FIGURE 1. (CONT)

3-25, 4-30 SERIES

ENGINES

FIG. & UNITS USABLE
INDEX PART DESCRIPTION PER ON
NO. NO. 1 <23 -4 5B = ASSY CODE
1-43 28629 CRD sarras 5o s Ao YR58 Jora s R0 o suir o e o o 1 BCDE
-44 28639 Screen Assembly ....... Al S b S e SR e 1 BCDE
-45 28635 Tube Assembly ...ccvveerverevrennnacannas e e 1 BCDE
-46 28636 CLEmMD - iiiasnsinmaas 1 BCDE
-47 28622 1B, o e e 1 BCDE
-48 28903 Gasket AIX Cleaner COVE . v yin st ysen insaisanineie smeenesine s 1 CDE
Model 73 Air Passage Sealing Units .......cooveiiniiniiiien.. 1 E
-49 101191 Nt = HEX T0=32 . i vrmmimninaismeionm omaieia dieaie e asmisrima i 1 E
-50 28898 Ball. o aiin el r e e e e e e S 1 E
=51 28897 Plate . nvigiian s et O o R e R ; 1 E
-52 28896 ; RO T e S P P S v s e o7 G S v 1 E
-53 101271 FUBY TG oo oiaiomaiion eimimasarnsn sin aaie oioce i ssmimnzazsia e 1 A
19649A Hose - Fuel delivery ..o veivonineis i nssensasaneenssansen 1 BCDE
-54 Ignition System, Flywheel, Crankcase Cover and Rotary
Valve (See figure 2) ......cvvvivreiiiinacananiinnsas 1 All
-55 Cylinder, Piston and Gearcase (Model 3-25 only) (See figure 3) .. 1 A
Cylinder, Piston and Gearcase (See figure 4) .......covvvinnns e 1 BCDE
-56 Crankcase and Bar Adjusting Lockplate (Model 3-25 only)
(Sea:Tigure )iy o S et s s i e e e e e 1 A
Crankcase and Bar Adjusting Lockplate (See figure 6) .......... 3 BCDE
-57 Fuel Tank: (See HEUFe T) « w. voieamesiisianaise s s sanin s aeoss 1 All
-58 Starter and Clutch Assembly (See figure 8) .........cceineainn. 1 All
-59 Model 3-25 Carburetor (See figure 10) ........... 1 A
Model 4-30, 4-304A, 47 and 73 Carburetors (See figure 9)........ 1 BCDE
FIGURE 2. IGNITION SYSTEM, FLYWHEEL, CRANKCASE COVER AND ROTARY VALVE.
FIG. & UNITS USABLE
INDEX PART DESCRIPTION PER ON
NO. NO. 1 2 3 4 =h By ASSY CODE
Code: ‘‘A’ indicates parts used on Model 3-25 engines.
“‘B”’ indicates parts used on Model 4-30 engines.
‘‘C”” indicates parts used on Model 4-30A engines.
‘D'’ indicates parts used on Model 47 engines.
““E”’ indicates parts used on Model 73 engines.
¢¢A11”’ indicates parts used on all five models.
2-1 19521 Nut: - Erankehaft vucvumesiorisviss ey sessdes i e 1 All
-2 101270 WRENBT i v nansa/aweysaise s st i cewa Gt 1 AB
101271 WASNEE i naioaiiaioare s ale s s arainiare siis aom s oivein ala clue asei il 1 CDE
-3 28345 Flywheel Assembly ....covvveevnnnanses s e e e e e 1 All
-4 100199 Key ~ Woodruff No, 404 ..\ ciiicei vvsasing veieosseasi e onsoses 1 All
-5 102126 Screw - FilLhd 10-24:X T 10 1g coiivivi i asiesaneas e 4 A
102290 Screw - Hex hd 10-24 x 1-1/81n. 1g vvevrevronrnonreanssnssnan 4 B
102760 Screw - Hex hd 10-24 X 1 in. I v.ivvvennnnonnnncencacoonsnnns 4 CDE
-6 101978 Screw - Fil hd 10-24 x 1-1/8 in. 1g .o oo vvnvvnnnnanvnnannns 2 A
102290 Screw - Hex hd 10-24 X 1-1/8 0. Ig .vvvvrunenrnncnnnnnneennns 2 BCDE
-1 101190 Screws S Rdhd 102450078 AN 1805 e it e o sre v e aiaia sialeseis iaonis 1 A
102289 Screw - Hex hd 10-24 x 3/4 in. 1g ........... 1 BCDE
-8 28052 Lockplate: s sinieie snnm sinisdnis sisinesiss e S el 4 BCDE
-9 100002 WASHET e cviavai oinwtinssmmsmi st s i diom W eekeanise s 2 BCDE
-10 19115 Cover = Wenbull i wavanin s o emiame ss e s s v o e asms e et e s 1 A
28115  Blohiy Ty | 4 1) o) RSP S SRR UMD o AR v M C e fE b v B bt 1 BD
28T73A Cover:=Venhirl iy il sed sl aussbrmsme i 1 €
28756 Cover ~ Venturi .. vivueiaii vimna pemiais s s i sisiassisesies »ia 1 E
-11 19116 Gasket - Venturi Cover ... vsans s ainsinsiediersssoaisess 1 A
28116 Gaskot =" Ventitl COVET i vinives s i el s siato s e aia it ele 1 BD
28774 Gasket -~ Venhirl Cover .. awiieeie e siineieshvivsmiymeee 1 CE
-12 101965 Screw - Filhd 10-24 x T/8 in. 1g cccevveinnsainavinsavavasess 2 All
-13 19454A COVEr = BIEAKET ...y e w saiaiasiste e e s e s weieeseie 1 All
-14 19088A Gaskel <iBIeakel COVEOT i oo smioy st s it e 1 All
-15 100696 Screw - Fil hd 8-32 X 5/8 in. 1g . .vevvvnrnnns S R 1 All
-16 100459 Lockwasher = NOo« B e e dianian s avpa s iivas 1 BCDE



3=25, 4-30 SERIES
ENGINES

FIGURE 2. (CONT)

FIG. & UNITS USABLE
INDEX PART DESCRIPTION PER ON
NOC. NO. IR I SRS SR R R ASSY CODE
2-117 100080 Washer - Plain ....... P S BUIE AL 1o L R A A 1 BCDE
-18 103934 Screw - RAhd 6-32 X 1/4in. 1g ..oovivvinnrnennrneeiacanannns 1 All
-19 100075 Condenser .......... ST e e SIS R e R R e v e e . 1 All
-20 101991 Serew - Filhd 10-24 X 1/2 00, 1Z v vvvivincnnronionrvionsnsnss 1 A
24626 SETEW. isis wivie e einivsibsnto somsincase N 1 BCDE
-21 100003 Washer « PIAin Mo, 10 . ..oeweciion i oo iiieaio v sl sroly 3 CD
100002 INASHET. ol in wiminger s ieieiaieain siaih R o e e T 3 ABE
-22 100436 LoCkWASHEr i ieciissiesaisassnsiransrssasarsacissretenssns 1 A
-23 100007 LT 7 =D w e O N I B - T IS e e 1 BCDE
-24 101326 Nut - Hex 10-24 . . .cvrvevnncsonacnaanas A ey ISR 3 CD
101191 Nut - Hex 10-24 ... vvinnvnninnes S e e e 2 A
101191 Nut = Hex:10-24 ovviumin covavpaidaai SR R e A wim e 3 BE
-25 19894A Breaker Point AsSembly «.vuviiiaisnosrssnrastonsrnaraassions 1 All
-26 100768 Wire - Switch . .ouieeiievivinnnes 1 All
=217 19087 PUsSh-ROA <iBEBAKEE. 1 .iicenmisive wirie o siain pinis sinie asaia sleiem. siris o mialelaiasis 1 All
-28 102128 Screw - Hex hd 1/4-20 x 1-1/4in. 1g v.vvvuiinrveerennnnnanans 1 CDE
-29 36306 LoCKpPlate +uveeueeeeronnreriiessiasttrottssnnssrnonaecnenns 1 CDE
19078A Cover Assembly - CrankCase ..ovvvrvrerernrorssssnssssronans 1 A
28318 Cover Assembly - Crankcase (Not available - Order Cover
and Bearing Assembly #47575) .......... e e 1 CE
28078 Cover Assembly - Crankcase .......0vuus e 1 BD
-30 100283 1 Grommet - Rubber ...... e e R i s 1 AB
28322 . Grommet - Rubber .......ciiieivernirraieninanens e e 1 CDE
-31 101304 o o R s B T T e e 1 All
-32 100247 v | BeRYINE G ik e s s e S ey ates e e (R 1 A
102445 . BeariNg «vvverrrnernosrsoriinarasaiiarssesseossannsanns 1 BCDE
28319 i Cover and Wearplate Assembly (Not available - Order
Cover and Bearing Assembly #47575 ............. 1 C
28062 . Cover and Bearing Assembly - Crankcase ............ s/l 1 BD
28759 v Cover - Crankcase (Not available - Order Cover and
Bearing Assembly #47575) .. ..vvvnrirrneennnarans 1 E
-33 24317 4 Bushing - Pushrod .....civrerienrarinnnnonanannns 2 AB
28565 Bushing - Pushrod .........cciievinnninnaninninns s 2 CDE
-34 102217 Rivet (Code ““A’: Not supplied with Cover
Assembly #19078A - Order separately) ....... 3 ABCD
-35 19809 Wearplate - Crankcase (Code ‘“A’’: Not supplied with
Cover Assembly #19078A - Order separately). . 1 ABD
28601 2 o Plate = Wear . i.civesewiin i vasidi denae e v aiv : 1 CE
Replacement Cover and Bearing Assembly #47575
47575 Cover and Bearing Assembly ........... A 1 CE
-30 28322 Grommet - RUBDET . ..ccvvrnnreirinrarocenracssssasasoans 1 CE
-31 101304 Q1L Seal: it B L e 1 CE
-32 102445 4 BeariDE ..vvovsniorisiasrsnsrrsasanncarsesasanaiies ALV 1 CE
-33 28565 Bushing - Pushrod ......v00vnnn. 2 CE
-36 24321 WASHEE STFELE s viwmieisivn s wnm b aa s mmin. yoaste 6 a0e lea i ainiaieis : 1 All
=31 24321 Washer = Felt ....ei b sinsiws i 1 ABCD
-38 24321 Washer - Felt ........ R e T S SIS e 1 ABD
-39 24321 Washer - Felt ............. A R R R e TR e e e e ey 2 A
-40 28092 WRSHETES BRI bt hbarvine sre b ecn ot sbovit i ot i UL e o VLS e R L & e e 1 BD
-41 28066A Protector - CrankCasSe «...eevreervarseenronnssssnsrssssnsns q 1 BCDE
-42 19079 Gasket - CrankCase COVET . ..vuiievrerarresnrasasnsssnssaans : 1 A
28079A Gasket - Crankcase cover (Used with blow-by type filters) ...... 1 BCDE
28079B Gasket - Crankcase cover (Used with Snorkel Air Filter)........ Alternate BCDE
-43 101214 B e e e e e LN e e 5 1 All
-44 19010 Rotary Valve............ T e P R 1 A
28103 Rotary Valve Assembly .............. S e e 1 BD
28313 Valve Assembly - ROLATY .. ..vvvenininironrnonsocanenanennns 1 CE
-45 11032 Spring - Valve ......coveverearrnocasscsansnns el T 1 All
-46 Spark Plug and Gasket - 14 mm ........... T 1 All
-47 28162 Air Deflector ......... e R i e e R e e e 10 1 B

%



3-25, 4-30 SERIES

ENGINES
FIGURE 2. (CONT)
FIG. & UNITS USABLE
INDEX PART DESCRIPTION PER ON
NO. NO. Lon ol gs s S (B ASSY CODE
2-48 103934 Screw - RAhd 6-32 X 1/410. 18 ..vvviviiieiininnnnninnnnonns 1 All
-49 100252 LockWASRETY .o anviesiniumsn s R R e e e e i 1 A
-50 101969 Screw - Fil hd 10-24 x 1- 1/2 AN e T SRR ST e Tl 1 ABD
101965 Screw - Fil hd 10-24 % /8 10, 18« i viomsinnaissoniosessonasenss 1 CE
-51 101970 Serew - FIlhd 10-24 x 2in. 1g . .ovvvnrivneriennncinncenannen 2 ABD
101965 Screw - Fil hd 10-24 X 7/8 in. 1€ v vvvvvrvnnnnnnenns ey 2 CE
-52 102189 Washer .. ousessiismsines D P S I o P e Lo 3 D
-53 19405 = S [y MR et e e e S S N O M v e S s b B 1 ABD
36307 Cover Assembly - Spark plug . .....cvvvrernnenioeninnnreanns 1 All
-54 1025556 g Cover = Spark PIuZ . viivee s vt s ssisan PR R P A 1 All
-55 102556 ¥ Connector - Spark plug spring .........coiiiviiiiineann. 1 All
-56 19593C Colli ABBEIBLY Ui i o niein: ebammsniaisin annimiares st mait e, i mes e Gam 1 All
-57 19032 Laminstion Aggembly . .. .iviv. vee s it et s snis st s e 1 All
-58 19034 Retainer - Lamination ........c0000ueee 2 All |
-59 102839 Wire « Spark pIOE o oiisvviiisnsns dr s s s anie s s s e b emian 1 All !
-60 101191 Nut - Hex 10-24 ...... B e T T eI . 1 All
-61 28053 RetAINEE = MUE .o vo0 o0 ot moste ma vaze s Lainewomt e s s vy s b taaaceie 1 BCDE
FIGURE 3. CYLINDER, PISTON AND GEARCASE (MODEL 3-25 ENGINES ONLY).
FIG. & UNITS USABLE
INDEX PART DESCRIPTION PER ON
NO. NO. R 4 B & " ASSY CODE
Code: ‘‘A” indicates parts used on Model 3-25 engines.
3-1 101885 Screw - Hex hd 1/4-28 x T/8 in. Ig .. ovvvirnnninennennnaannns 4 A
-2 100004 Washer - Plain 1/4in. ....c.vevinennnnses P as A el 4 A
-3 100640 Nut - Lock 1/4-28 ............. G et SRR e 4 A
-4 18556A Retainer —NUt. i ciaicisoeiiin s mevin e e e e 2 A
-5 19021 Cylinder: o i R R o u e 5 4 & ats aesaie AT iale 1 A
-6 19026 Gasket ~Cyllnder s in i minn i ianimsailas i s vaiae 1 A
15020A Piston Assembly (Not available - Order replacement
Piston Assembly #199314) .......... 1 A
-7 47253 - B R e e L e e e 1 A
-8 24336 sl RN REEANINE T et e et e Liat el et e d T e e b 2 A
-9 5 Piston (Not available - Order Piston Assembly #19931A)... 1 A
Replacement Piston Assembly #19931A
19931A RIaton ARSemDIY s o i e e e e 1 A 1
-1 51747 . Ring Set (Top chrome ring) «cocovesnasesssarsasesvne saes 1 A i
-8 24336 : Ringi- Retaifing . .. ol vt fisdin e aia atasassiainin 2 A
-9 } Piston (Not available - Order Piston Assembly #199314A)... ik A
-10 19018 Pin - Piston ....cvviennrnnnnns e ey e A L et pacet ae e eSeta e 1 A
-11 19016A Connectmg Bod ASSembBLY: ... v s v vinmemivie womisi amisie b 1 A
-12 19535 Bushing - Connectingrod..........c.ovivvininnnnn Sl 1 A
-13 101205 ; Screw - Socket hd 10-32 X 3/4in. 1€ ..vvvvuvrenronnrnnn : 2 A
-14 19822 : Cage Assembly - Bearing (3 pieces) .......cvvevinnininnns 1 A
-15 101035 ‘ Needle = ROINET . .orvmenewnevismmsmivrse e 15 A
-16 : Rod - Connecting (Not available - Order Connecting
Rod Assembly #19016A) .....covvuvens SRty 1 A
-17 102101 Screw - Hex hd 10-24 x '7/8 I o svassd Rismaniats wliansa s o 3 A
-18 28051 Lockplate ...... . einzeiaies e n azeaniaiaiats spmnid i 5 eyt il u i) 1 A
-19 101992 Screw - Rd hd 10- 24 X 7/8 ¢ T ok P oL e G 5 A {
-20 101999 Screw - Rd hd 1/4-20 x 2-3/4in. 1g ...ovvvneevnnnnn 1 A '
-21 100289 WEBHODT o iiiuiian e by i ¥ e e e ; 1 A
-22 101989 Screw - RAhd 10-24 x 1/21in. 1g ... .cviiiniiniineninnennnns 2 A
-23 101995 L e T Vs i, By 1 A
-24 100002 Washer: coiesuo surdssiiniassi coisisniiannrssivea 3 A
-25 101191 Nut - Hex 10-24..... S R e e e e P 6 A
-26 19064A Cover Assembly - GEAT CASE ......ecvierirnrnnsnacnnssonns 1 A
7




v £LJy 470U DEKIED

ENGINES

Figure 3. Cylinder, Piston and Gearcase (Model 3-25 Engines Only)



3-25, 4-30 SERIES

ENGINES
FIGURE 3. (CONT)

FIG. & UNITS USABLE
INDEX PART DESCRIPTION PER ON
NO. NO. 158 L2000 d b v Rkl U ASSY CODE
3-27 19856 L 35 Topo i o b - SRR e S U SO e e 1 A
-28 19878 o Gasket s P R e e i i) 2 A
-29 19857 ' Window - GEATCaBe . .uciiit o i sim i 2o o st 1 A
-30 . Cover (Not available - Order Cover Assembly #190644) ... 1 A
-31 19063 Gagkel < GEAY CABE COVEY . uiiis vos bt s s imsinis s s e s 1 A
-32 19734 Cap = OILTHIEr ouival i nmis AR B a5 e e R 6 1 A
-33 23055 e eer e dlar ey et se Rl s e UL S0 oo i T 1 A
-34 19067 Sereen: ~ OISR v sy s b e B e e 1 A
-35 19690 RIng = Retaiting ...ooveeimees bvinoa ainsss v s i o v s 1 A
-36 100161 Plug - Pipe 1/8-27 .......o0e..... 1 A
-37 101190 Plugi=Plipeil0STd Ll reles, b LT D S e e 1 A
-38 101780 Plug = Pipe 3/4-14 ovoniie s ioiaman a i s s ) L 1 A
-39 19315 Gear Case ABAEMBIY v vvinivvaien i iersia b oalon satsiarls 1 A
-40 19120 GABKEE e sivisivan vas Do v Seels 1 A
-41 19523 Tube Assembly ........... R o e o s e 1 A
-42 19286 5 WABHET i i s i b it s o e e e T 2 A
-43 19285 g Seal PO e o i e en el P P e I e 2 A
-44 19287 . SOTINRY waraininnianiliisen St i T T ST 1 A
-45 19258 s Tube . ..... 1 A
-46 101988 Screw - Fil hd 10-24 x 3/8in. lg ......... 2 A
-47 101194 Lockwasher Ciwiiiveal sopa it Sopn ks ieon = Bl e e 2 A
-48 19250 DBEANE: . v i s st o s e A B s H e e e 1 A
-49 19361 Needle: Valve ABsembly .o ein i aiss s eiscsaiolsion e s 1 A
-50 19368 LBVer ASBEMDLY. .voisiviitodianios viore boas s Aviis st 5o s st s e s 1 A
-51 19367 Spring - Mainjet ............... en eiv 0 e inie yiace ielale 8 0L a e R R 1 A

FIGURE 4. CYLINDER, PISTON AND GEARCASE.

FIG. & UNITS USABLE
INDEX PART DESCRIPTION PER ON
NO. NO. Fo i s S T ) ey ASSY CODE

Code: ‘B’ indicates parts used on Model 4-30 engines.
““C” indicates parts used on Model 4-30A engines.
“D” indicates parts used on Model 47 engines.
“E” indicates parts used on Model 73 engines,

4-1 101885 Screw - Hex hd 1/4-28 X T/B il 1  vvvuvrenenneennennseneanes 3 BD
103154 Screw - Hex hd 1/4-28 x 15/16in. 1g . .vovevenerreenrnnnnnnnns 3 c
103486 Bolt - Hex hd 1/4-28 X 1. 18 v vvurureenvnnnnnnnronennnnnsnns 3 E
-2 101885 Screw - Hex hd 1/4-28 X T/B in. 1 +ivuivineerennnnnrneoeennns 1 BD
103154 Screw - Hex hd 1/4-28 x 15/16 in. 18 .. .vvueneennnennrnnnsns : 1 C
-3 100004 Washer = BIain 1/ in: s it i e e mmiois s ines s s sstais it 3 B
100311 Washer = Plain 1/4. 00 08AE . ove i vvcioms s i oy v oo sias 3 E
-4 100311 Washer e B laln L et Lo o s ot oo s 1 E
-5 28341A Lioekblaten omgien, o ol lraiedre B sl Ll U e S S LR ) 2 CD
-6 24545 LIOCKDIALE oo utsbions s o bt s i aae, Doath e ein mimie siaia et eata s 1 B
100246 Lockwasher ........... B T e D PP Pl s i 1 E
-7 100640 Nut = Tock 1/4=28 uiiviiscovesin e S A A T 3 BCDE
-8 18556A S bl b it L4 ol e T R S o e 2 BCDE
-9 100248 i e Dl el e 1 E
-10 19021 CYHBABY .. v vvsnviny o AN Y SRR e R R SR R S ke b 1 D
28260 Cylinder ASBEmbBLY: L ol st a s e e e 1 c
28779 Cylinder Assembly ....... 1 E
28021 Cylinder Assembly (Not available - Order Cylinder Assembly
R L o o 1 B
-11 101597 . Screw - Socket hd 10-24 X 180, 18 v.vvuvvrennrsonnsneaens 6 B
-12 24236 ; Waaher: e Lnsiiissaina o il e nin bt S S 6 B
-13 101191 st R e TO=P A e R R e 7 B
-14 28024 . Head ~Cylnder iaveivan s smimisi iieinin s b aam e 1 B
-15 28025 ; Gasket - Head ............ 1 B
-16 . Cylinder (Not available - Order Cylinder Assembly #28339) . 1 B



v LI, 470U JCEKICD

ENGINES

MODELS 4-30A
« AND 73 AND
4-30 REPLACEMENT

MODELS 4-30A

10

Figure 4. Cylinder, Piston and Gearcase

V)



3-95, 4-30 SERIES

FIGURE 4. (CONT)

ENGINES

FIG. & UNITS ' USABLE
INDEX PART DESCRIPTION PER ON
NO. NO. 1eide o3 il R S ASSY CODE
Replacement Cylinder Assembly #28339
4-10 28339 Cylinder Assembly (This is a one-piece head) ............c..... 1 B
-17 19026 Gasketi=iGylnders | oo Lo o i bt S T 1 T i 1 BCD
28521A Gasket = Cylnder: ... [ iivios v 1 E
28020A Piston Assembly (Not available - Order Piston Assembly
#28353A used on Codé ““C’’, Requires Connecting
Rod Assembly #28016B) ............ 1 B
28353A RIston ABSEIDLY ... ouivm e sainiimsionaecumses o e e A  § C
19931A Piston ARS8eMDBLY 2 iy i debisinmdion ssvismm b e 1 D
28885 Piston Assembly (Not available - Order Piston Assembly #47580) . 1 E
-18 28886 Ring Set (Top chrome Ting) ... ....ovvevrenneenneennsnnnnsn 1 BC
51747 . Ring Set (Top chrome ring) .......oevevrvvrnrnnienneennnn. 1 D
28809 . Ring Set (Top chrome ring) ......... e o it e 1 E
-19 24336 ; HingeshRetajninepie il Grase e ou AN S i e e 2 BCD
28597 < RIng ~Retaining rosaaiin i st i i i e s s s 2 E
-20 103475 5 Bearing: - Needlo o, o i e Ue it e e ale e e e it s 2 E
-21 Piston (Not available - Order correct Piston Assembly) ..... 1 BCDE
Replacement Piston Assembly #47580
47580 PIBON ABSEIRLY . oivuiivoiisim disinvniass dsie st s s mis s 1 E
-18 28809 s cRingSebin o e e R winieieligrase SN 1 E I
-20 103475 i sCE e BT [T ) G RO e e e R b i R S 1 E :
-21 . Piston (Not available - Order Piston Assembly #47580) ... ... 1 E
-22 28018 PIn = PIEON. oo siaivcami saiisnsiese v soisnl 1 BC
19018 ) O e s o s e e b 1 D
28744 Pin o PIBEON . o s s o i s s e e et 1 E |
-23 28057 wWasher = TReatT L e e e o 0 el B 2 C
28743 Washer - Pistonpin ..........cccvvnn.. 2 E
-24 28016 Connecting Rod Assembly (Not available - Order Connecting
Rod Assembly #28016B) ..covverrnnninnnrenrnennnnnns 1 B
15016A ConnectngodAssembly ........ C e e e S e el 1 D
-25 100300 Bearing e Nerdbe o o o sl ey 2 B
19535 . Bushing - Connecting rod ............. T 1 D _
-26 101205 .+ Screw - Socket hd 10-32x 3/4in. 1g ......ovvvevnennnn... 2 BD |
-29 19822 . Cage Assembly - Bearing (3 pieces) ............ e Tt 1 BD
-28 101035 Needle = ROLLAr. S o a e e e e e 15 BD
-29 Rod - Connecting (Not available - Order correct
Connecting Rod ASSEmbLY) ..vvveiernrennennnnennn 1 BD
-30 28016A Connecting Rod AS8embly ..uvviiieneienneroninneoareesennnns 1 C
28795A Connecting Rod Assembly .............. crasavens rerenaeeaeee 1 E
-31 100300 v Bearinge—NesdlB!, . o inil s i s vlois i R R 2 Cc
-32 101205 . Screw - Sockethd 10-32x3/4in. 1g .......cooverirnnnnnn. 2 CE
-33 100226 Ll e L L T el 24 CE
-34 Rod - Connecting (Not available - Order correct Connecting
Rotd ARRaMBLY) oo oo o ol i s ey ST et oo 1 CE
Replacement Connecting Rod Assembly #28016B
-30 280168 Connecting Rod Assembly (Must be used with Piston
ABSeMNl v A28 IR oo St ekl R 1 B
-31 100300 Hearing ~ Needla vues ol v i e v b s n e St it 2 B
-32 101205 . Screw - Socket hd 10-32x3/4in.1g ....0vvevvrernrnnnnnnn 2 B
-33 100226 » o RollevsoiNeedle: wonin o oiinde, Ll i g s aviateh 24 B
-34 : Rod - Connecting (Not available - Order Connecting Rod
Assembly #28016B) ¢ s veinniiasvn i sonave i ee 1 B
-35 102101 Screw = Hex hd 102248 ToB AR LEc o vs b s bei i shvass s 3 BCDE
-36 28051 Lockplate ............ SN it el S el S 1 BCDE

11



3-25, 4-30 SERIES
ENGINES

FIGURE 4. (CONT)

FIG. & UNITS USABLE
INDEX PART DESCRIPTION PER ON
NO, NO. PRD E (REEN I  TIL ASSY CODE
4-37 102291 Screw < Hew hil 10-24 % 100 18 o v eiiin sremaniion tsmtinsin s Aiesssie od 10 BCDE
-38 102320 Screw - Hex hd 10-24 x 2-1/2 1. 1€ cuivuvnvrenuanoniinnaesova 3 BCDE
-39 100002 WaBhar e e S e e e D e e 14 BC
100002 Washers,  soillosnl sl 13 D
100003 Washer - Plain No 10 ............... e A e e e AT 13 E
-40 100289 Washer ... ooin e D T A R e et e P e T 1 BCDE
-41 101326 Nut - Hex 10-24 ..... e e R e R O A R e e e 15 BCDE
-42 28053 R e T e N e e L 2 BCDE
-43 28046A Gear Case: AsSembEY: i iiivs v inn v ans b o e bt ate e 1 BCD
28710 Gear:Case ASBemDBIY ' oo v divshiaihnie i saim e sty aa et w1 1 E
-44 101190 Pl = PIDE  coins viieiivvste it Samy s o oo ianna s 1 BCDE
-45 28026 . Screen and Cap Assembly ............ 1 BCDE
-46 101148 . Gagket: = O FIE S s i T e e ey e s 1 BCDE
-47 52388 : o B 5B D e e I e B 1 BCDE
-48 28027 5 Sereen:AsgemblY. it e sas s e 1 BCDE
-49 28056 ‘ ; Chain Assembly ..... S s e L e e e 1 BCDE
-50 101991 i Screw:= FILhd 10-24:X 1/ QAN g vvvevviosviis conssseiaing 4 BCDE
-51 101194 TS T s A e fee ) (e e e e e e s ket b el 4 BCDE
-52 28074 s tEncaiPlate Assembly s anni e ol sl S e 1 BCDE
-53 19857 . Window - Gear case ..... 1 BCDE
-54 102098 ilo 1) Al o L e e e e e 1 BCDE
-55 28022A 4 Hose  Aggembly: = i00L: L i e o e il T res o oaiolate raeila ey bae atacaie 1 BCDE
-56 19132 5 I B B e R e e e s 1 BCDE
-57 28007 s Hoge ==OhL: oo i e e e 1 BCDE
-58 24055A . OIL. Pump ASBEIIDLY = aivioivanisiess v vnie snte s ool dnaiess v aiass 1 BCDE
-59 24106 . PIR = BUMP coviiiniiecd voivass i s s sl svea srsmisimmibes 1 BCDE
-60 24104 s ST el o TR B s e A T L o S ey R s e 2 BCDE
-61 24105A 5 : Plug:=PUmp: "o oo s i e s e s o 1 BCDE
-62 28215 : ; SPIINE " St i i e s e T AT 1 BCDE
-63 101258 oo PackIng = StOUMING s e e et s et 1 BCDE
-64 24103 A ; F Plunper —sBump..: s n i sn s 1 BCDE
-65 101218 ; s O R e e e 1 BCDE
-66 100950 ‘ ; Washer - BPUMDE i ins s e b oansi e e 1 BCDE
-67 24108 A ) Sl = PUIID o cor vainivica e areiaioiantais sosisiaimsiniale siaiate e 1 BCDE
-68 101056 . ; e LTV s e T R e Ry e oy S o pr ek S e B 1 BCDE
2 -69 24193 i f Body ASsenmbly ~ PUMDP . ueverasesnsssnssassssssesses 1 BCDE
-70 24120 3 Gasket - Oilpump ..........covvuunnn i 1 BCDE
-1 28017C ; Gearcase.................. ........ 1 BCD
28T02A : Gear Case: ......icses S A e e e e g S e e e e 1 E
-72 28120 T e L e e R Ly 1 BCDE
-3 19523 TUBE ASBE MDY il e e S s e TS e 1 BCDE
-74 19286 Washer ........ e e A R O e 2 BCDE
-75 19285 St e SR S S Shor SR e e 2 BCDE
-76 19287 BPTINR, G R i e S e S e 1 BCDE
-77 19258 R b o A 1 BCDE
-78 101988 Screw - Fil hd 10-24 x 3/B in. IZ .vuvivernninrnerionnnneesennen 2 BCDE
-79 101194 Lockwasheri=sNa L0 h e e i e e el 2 BCDE
-80 19250 Detent:  vinas ce T R e e e S e 1 BCDE
-81 19361 Needle Valve Assernbly e e e R e Al 1 BCDE
-82 19368 Lever AsSSernblY isuiniovi s v s e s i i wea S it e 1 BCDE
-83 19367 Spring - Main jet ............ 1 BCDE

12



3-25, 4-30 SERIES

ENGINES
FIGURE 5. CRANKCASE AND BAR ADJUSTING LOCKPLATE, MODEL 3-25 ONLY.

FIG. & UNITS USABLE
o INDEX  PART DESCRIPTION PER ON
{‘ NO. NO. G S SR T (T ASSY  CODE

Code: ‘“A’ indicates parts used on Model 3-25 engines.

5-1 101977 Screw - Fil hd 1/4-20 x 3/4in. 1g ............ 2 A
-2 101143 Nuts=eHexel g Q00 Corn: fob T s el I SHiT, il et e e S e 2 A
-3 19752 DR e e D e L e 1 A
-4 100682 NDE=THesdb 10208 S han ) e LS 3 A
-5 100007 Washer ...... 2 A
-6 19682 Lockplate Assembly - AdJusSting ......vevvvennverennnionnnnns. 1 A
= 100010 . Pin - Cotter 0.06 x 1/240. 1g ..vcineresvinensvnnssis 1 A
-8 102022 : Nut - 5/16-24 ,.,........... 1 A
-9 24260 v o Washer = SpPINg: viaccoiraiimas ter o e s e 1 A
-10 102193 . Screw - Lock plain adjusting ....eeeveeerscererscsasonssn 1 A
-11 100007 R T T e o O 1 A
-12 19708 e e T L] | 1o e R R A e e e W 1 A
-13 19681 Body - Lockplate ........ e e B e e g e i A
-14 101179 Nut-Hex’i’/lG—ZO P R PP £ S R S ey o oy 1 A
-15 19733A Shroud - Sprocket ........... s A R e e 1 A
-16 Bproeke e e ey S N S e s 1 A
-17 100256 L e L e A L S 1 A
-18 19278 Shroud - Sprocket  auiiees ivine ssma b vnnite e i s ts e asleieiaias 1 A
-19 19162 BHEld = DIPE | . ciiaiie enstmsionte, S5 rateiniae v aeck o wiiiole Soauceiatonisie itats/on 1 A
-20 101278 Bearing:= Ball .. canibabese i T e T e S 1 A
-21 19013 shatt'Gear® o, 2. Lol it da Ll b s bl el s e 1 A
-22 101277 Bearing = Ball" oo e oo s Tt e 1 A
: -23 19094 Bpacer — BOOFINE o s i T e R e B e el 1 A
-24 100501 Bnap RINE. .. .o ouimunieisiivin enis s s s vloai At P et 1 A
-25 19140A 48 S ut LA T e S AR e e i e e RSO RS e R i) 1 A
s 19379 Gear Assembly - Idler (Not available - Order Gear Assembly
FL0880) e et e s el ke e 1 A
-26 19754 . Bushing = Idler gear ... ... i vueiny e s an e 1 A
=27 5 Gear - Idler (Not available - Order Gear Assembly #19889) ., 1 A
Replacement Idler Gear Assembly #19889
Note: Idler gear shaft #19888 (Figure 5, No. 78) must be used with this gear assembly.
-28 101269 Retaining Ring ,.......... 1 A
19889 Gear Asgembly. < IIdleT o uinie e e s st st SR 1 A
-29 102271 ¢ Snap RINg oL cendsi et 1 A
-30 102339 L BEa TN e L ek e 1 A
-31 3 Gear - Idler (Not available - Order Idler Gear Assembly
LR8BG e e 1 A
-32 100564 Oil:Seal oooeonanspe 1 A
-33 28327 Bleeve — Venturt 8mall. o vismemiie i siim i s o o aishlsneios s 1 A
-34 19845 BPCINE s oot s widinese e o P e 1 A
-35 19844 Bleeve =aVanturl v ol s b U R e S 1 A
-36 19846 SPPINET & v oiin s e s 5 S i o7 o Teaca Fola o s RO 1 A
-39 19877 Throttle Gate ......... 1 A
-38 101072 Serew - Oval hd 10-24 X 3/4 10, 1Z «viviivinnennreaneosennnenns 1 A
-39 101060 Screw - Oval hd 10-24 X 10N 1B vvunsvneruennrsonnssnsoneene 2 A
-40 101191 I R e A e eaiar e i s e e AR 2 A
-41 19431A Sorew ~ddle .o msiseoney TP Y TP S e PO L P Y 1 A
-42 11361A ODELEL s uaie s amnn sivimesione e inesssamai oo s o e e isss e 1 A
-43 100002 WaBNeT: o cui it L il 1 A
-44 19412 Gagite b s L e e e P A R e 1 A
-45 101426 Snab RINE: .oucosviisssiimma vos s s e inais ey NS e 1 A
-46 100183 WHBNET e ol i e S b L 1 A
_ -417 19119 e T B0l s s o R S e e e e e 1 A
¥ -48 19157 PINEET s ciiniaiasan. A s SN o G s ) - S R Ay 1 A
-49 19414 Cover Assembly — FIRY |y it s e e e s 1 A
-50 100954 o GreoverPIN [ vy e viees e e e 1 A

13



9-25; 4-30 SERIES
ENGINES

Figure 5. Crankcase and Bar Adjusting Lockplate, (Model 3-25 Engine Only)
14



